

U. S. DEPARTMENT OF COMMERCE
NATIONAL BUREAU OF STANDARDS
WASHINGTON 25, D. C.

PROVISIONAL CERTIFICATE OF ANALYSIS
STANDARD SAMPLE 8i

BESSEMER STEEL

	<u>Percent</u>
Carbon - - - - -	0.076
Manganese - - - - -	.51
Phosphorus - - - - -	.081
Sulfur - - - - -	.063
Silicon - - - - -	.021
Copper - - - - -	.015
Nickel - - - - -	.009
Chromium - - - - -	.008
Vanadium - - - - -	.013
Molybdenum - - - - -	.004

(Signed) E. WICHERS, Chief
Division of Chemistry

December 15, 1958